IPC-088
st printing

A

_ ATARI

illustrated parts catalog



WARRANTY

Seller warrants that its printed circuit boards and parts thereon are free from defects in
material and workmanship under normal use and service for a period of ninety (90)
days from date of shipment. Seller warrants that its television monitors (in games
supplied with monitors) are free from defects in material and workmanship under
normal use and service for a period of thirty (30) days from date of shipment. None of
the Seller’s other products or parts thereof are warranted.

If the products described in this manual fail to conform to this warranty, Sellers’ sole
liability shall be, at its option, to repair, replace, or credit Buyer’s account for such
products which are returned to Seller during said warranty period, provided:

(a) Seller is promptly notified in writing upon discovery by Buyer that said
products are defective;

(b) Such products are returned prepaid to Sellers’ plant; and

(¢) Seller's examination of said products discloses to Seller’s satisfaction that
such alleged defects existed and were not caused by accident, misuse, neglect, alt-
eration, improper repair, installation or improper testing.

In no event shall Seller be liable for loss of profits, loss of use, incidental or conse-
quential damages.

EXCEPT FOR ANY EXPRESS WARRANTY SET FORTH IN A WRITTEN CONTRACT BE-
TWEEN SELLER AND BUYER WHICH CONTRACT SUPERSEDES THE TERMS OF THIS
ORDER, THIS WARRANTY IS EXPRESSED IN LIEU OF ALL OTHER WARRANTIES EX-
PRESSED OR IMPLIED, INCLUDING THE IMPLIED WARRANTIES OF MERCHANTA-
BILITY AND FITNESS FOR A PARTICULAR PURPOSE, AND OF ALL OTHER OBLIGA-
TIONS OR LIABILITIES ON THE SELLER’S PART, AND IT NEITHER ASSUMES NOR
AUTHORIZES ANY OTHER PERSON TO ASSUME FOR THE SELLER ANY OTHER
LIABILITIES IN CONNECTION WITH THE SALE OF PRODUCTS UNDER THIS OR-
DER.

This document is and contains confidential trade secret information of Atari, Inc.

This document is loaned under confidential custody for the sole purpose of opera-
tion, maintenance or repair of Atari equipment and may not be used by or disclosed
to any person for any other purpose whatever, and remains the property of Atari,
Inc.

Neither it nor the information it contains may be reproduced, used, or disclosed to
persons not having a need to know consistent with the purpose of the loan, without
written consent of Atari, Inc.




This catalog is a supplement to the F-1
Operations, Maintenance and Service Manual,
Atari Publication Number TM-088. The purpose
of this catalog is to provide you with the
necessary information for ordering replace-
ment parts for the F-1 game.

When ordering parts from your distributor,
give the part number, part name, page number of
this catalog from which you got the part number,
and the serial number of your F-1 game. This
will help to avoid confusion and mistakes in your
order. We hope the results will be less downtime
and more profit from your F-1 game.

Ef there are any questions about this catalog,
please contact our Customer Service Department.
You may call them Monday through Friday from 7:30
am to 4:30 pm Pacific Time at one of the following
numbers :

from outside California, call toll free
(800) 538-6892

from inside California, call (408) 984-1900

All rights reserved. Copyright © 1977 by Atari, Inc.

No part of this publication may be reproduced by any mechanical, photogra-
phic, or electronic process, or in the form of a phonographic recording, nor
may it be stored in a retrieval system, transmitted, or otherwise copied for
public or private use, without permission from the publisher.

6F

Lithographed in the U.S.A.




.
n

LIST OF ILLUSTRATIONS

Figure 1 Final Location Assembly....cceceeeeees. i

Figure 2 Electronics Cabinet Final Assembly..... 4

Figure 3 Lower Electonic Panel Assembly......... 8

Figure 4 Connector Panel Assembly...ccceceeeeses 10
Figure 5 Crash Scene Mechanism Assembly......... 14
Figure 6 Track Mechanism Assembly....cceoeeceens 16
Figure 7 Arm Support ASsembly.....ceeseccaasacas 18
Figure 8 Model Car Bracket Assembly.....ceece... 20
Figure 9 Motor ‘Bracket Asseimbly...ssesssssssaos 24
Figure 10 TYack Laanp BSSebIY: s nfshe e o5 il seanbde 28
Figure 11 Track Lamp Support Assembly.......ee... 26
Figure 12 Sensor ASSemMbly...cccccectescccscscasans 30
Figure 13 Front Display Panel Assembly....c.eeeees 32
Figure 14 Fuel Gauge Mechanism Assembly.....c.c... 34
Figure 15 Car Body and Chassis Assembly....cccee. 36
Figure 16 Speed Change ASSEMDlY....ccceeesccscssns 38
Figure 17 Steering Colomn Assembly....ceeesesaees 40

Figure 18 Final Hood ASSenblV. i..sseaiieisis s s s s 42




QUEy 21 an e
T ambra =2 2 i X9 elv

¥20-5SZL00Y ©O (69)

ATquessy uoT3e0oT Teutq

= ol .. o —

UOINBIOCI0D BY| WoJ) UOISSILIAT Ua)iim 40 ylim
wawaeaibe uayum AQ ssaiun joasayl Jallew Dalans sy)
10 pajuesB s Buimesp siy) 39nposdal o) 1ubu ou ‘asuem) ua;
-l S UoNRIOdIOD BUY) JAPUN SiNJIBINUBLW 10) Pue PajeIod
-102U| LY jO SJ0PUAA AQ 2iMDBINUBW 10} 108IX8 joBIBY]
14ed Aue so Buimesp syl 8anposdes o) Jubi Aue Jou ‘uoasay;
UMOYS uOHEWIOUI (B1Uy2al 1O uBisap Aue io Bumesp
By jO sepewWw J28iQns 8y) asn 0} asuadl| 10 ' ybu Aue
$J9jsuRs} 40 $J8ju0d JoaY) UCISSASSOd JOU JTIB28) Jayliau
PuE "panss| A||BuoyipuoD Ajuo si BumeIp Siy] ‘BILIOHED
ajeakuung au| IV j0 uoisSiwiad uapiim dijidads
BYl INOYIM UBPRIQIO; LONONPOIdaH TVILNIQIINGD

ONIMVHG SIHL DNIAI3I3H SNOSHId 11V OL 3DILON

L




A

ATARI

Final Location Assembly
Parts List
Figure 1

AQ07255-02

Item Part Number Qty. Description

1 A007215-02 1 |Electronics Cabinet Final Assembly - See Figure 2.

2 A007234-02 1 |Car Body & Chassis Assembly — See Figure 15.

3 A007240-01 1 |Final Hood Assembly - See Figure 18.

4 82-8516 2 Screw Button Hd. %-20 x 1" Lg.

5 72-5508S8 12 |Screw Hex Hd. %-20 x %" Lg.

6 T2-58B12 4 Screw Hex Hd. 5/16-24 x 3/4 1g.

7 A007235-01 Ref. |Seat Assembly

8 72-0458 2 |[Washer Split Lock %"

9 75-043 4 Washer Split Lock 5/16

10 75-048 2 Wahser Split Lock #8

3 il 008701-01 Ref. |Steering Wheel

12 007700-01 Ref. [Steering Wheel Spacer

13 007705-01 Ref. |Steering Wheel Hub

14 72-8716 Ref. |Screw Socket Hd. 5/16 x 1" Lg.

15 000599 Ref. |Cover (Atari)

16 72-6808 2 Screw, Pan. Hd., #8-32 x %" Lg. Phil.

17 75-043 Ref.|5/16 Split Lock Washer

o A Warner Communications Company

2

KP020




NOTICE TO ALL PERSONS RECEIVING THIS DRAWING
CONFIDENTIAL: Reproduction forbidden without the
specilic wrillen parmission of Alari, Inc., Sunnyvale,
California. This drawing is only conditionally issued, and
neither receipt nor possession thereof confers or transfers
any right in. or license to use. the subject matter of the
drawing or any design or technical information shown
thereon. nor any nght to repraduce thisdrawing or any parl
thereof. excep! lor manulacture by vendors of Atari Incor-
porated and for manufacture under the corporalion’s writ-
ten license, no right to reproduce this drawing is granted or
the subject matter thereof unless by written agreement
with or written permission from the corporation

e

Track Machamsin Assembly

- 1 [ ,
- a—

Connector Panel Assembly

Crash Scene
Mechanism Assembly

Lower Electrical
Panel Assembly

g

o,

Electronics Cabinet Final Assembly

A007215-02 A
Figure 2




Z oanbTa

¥ 20-STZLOOY
ATquessy Teutd 3suTqe) SOTUOIFOSTH

\ v

434z

u011810dI0D BU} WO UDISSILLIBT UBHILIM 10 YIm
wewea.be uspum Aq ssajun jossay) Jayjew 12eigns ay)
10 pajueib 51 Buimesp siyy sonpoidas o) jybis ou ‘8susdi| uey
-llM S U0NBIDTICD BYL JBPUN BINIDBJNUBW IO} PUE pajeiod
-102U| Bl JO SiOpUSA AQ DINIIBINUBW JO] 1d83XE ‘jomiaY;
jed Aue o Buimelp siy) 83npoidas o) jJubii Aue Jou 'uosiay)
UMOYS UOHBWIOjUI jB31uyd8) o uBisap Aue Jo Bumedp
oyl jo Janew 198lgqns ay) ‘asn 0} asuadi| 10 ‘Ui jybu Aue

-

SI0JSURI] JO SIBJUCD |0AIBY) UOISESSSOd 10U 1d1893) Jaysu
pue ‘panssi A||2uoipuod Ajuo §) Bumeip sy BlUIOp|ED
a|pakuung “"ou| ‘uBlY JO uOISSIWIAd uallIM D|jIDads
aul INOUlWM UBPPIQIO| WolANpRIdaY TYILNICIANOD

ONIMYHG SIHL DNIAIZO 34 SNOSH3d 11¥ OL 301LON

M— MORRIY N MAN aoaz o (Ul

\n?

Ao 7 Gleol _\_.@.l\

Ag
wrw

Ao 7 @@ﬁ.w\

-

PR




M\

ATARI

Electronics Cabinet Final Assenbly

Parts List
Figure 2

* See Figures 3 through 12 for subassemblies
of this assembly.

A007215-02

Item Part Number Qty. Description

gL AQ08598-01 1 * Electronics Assembly

2 A008387-01 1 Front Display Panel Assembly

3 AQ07213-02 1 Projection Screen Assembly

4 AQ007166-01 il Top Panel Bracket Attachment

5 007227-01 . Interlock Switch Bracket

6 68-002 11 Interlock Switch

7 78=-2712 1 Grommet (Heyco-SB-1375-16)

8 72-5208 20 10-32 x %" Lg. Screws, Hex HA.

9 75-040 26 #10 Lock Washer

10 75-0108 2 #10 Flat Washer

1 75=-9208 20 10-32 Hex Nuts

12 72-1010S 2 10-32 x 5/8"Lg Screw, Mach, Pan HA4.
13 75-5120B 4 10-24 x 1%"Lg B1lk Carriage Bolt
14 75-912S 2 10-24 Hex Nuts

15 75-931 2 10-24 Wing Nuts

16 72-5510 L %-20 x 5/8" Lg Hex Hd Screw, Mach.
X7 75-0458 L % Washer Split Lock

18

19 A007211-01 1 Electronics Cabinet Assembly

20 A007478-XX 1 Packing Container (Elect. Cab.)

21 AQ08184-01 I Fan Bracket Assembly

22 008028-01 i Fan Bracket Support Weldment

o A Warner Communications Company

KP020

‘
!




gT0-TT9800Y
ATquessy Taued TeOTIFOSTH IoMOT

MM TR

— WY

-

‘a3w

(uIwEoIINWEL)
+ WWEL

¢ g

L

. ||

e 5 e

|

P
1] . ]

FO—1—
WD —— swn

12
2

@]

0]
BN +— G

Nys

Ny —T1T—

34—
e ——o] T

Welh—p—s

na

=3%
(B3IWECAT N vEL)
= W=

——a3

|
!

e M.m
E 4

N
Ho—1-

uolle:0dion Ayl Wes) uoissiwIad UBLLM 10 Yim
wawaasbe uanum Ag ssajun Joasayl Jalew 1daigns sy
0 paiuesf s) Buimelp siyl 290 posdas ol ybu ou ‘asua) ua)
-4iM S UDIEJOGI0D 3Y) JAPUN 3UNJOBNUEW 1O} pue pajeiod
-JO2U| LRI JO SI0PUIA AG SInjoRnURLW JO} 1dadxa ‘joalau)
1ied Aue 1o Burmesp siu 8onpoidas o) Jubu Aue Jou ‘uoaiaw
UMOUS UONBWIOJUI [BJIUYIa) o ubisap Aue Jo Buwmesp
8yl jo sanew oelfgns ay) 'asn o1 asuady Jo ‘ul ybu fue
SIDJSURIL IO SJOJUOD JODY) UOISSassod Jou 1diaoal sayau
pue ‘panssi Ajleuopuod Aluo si Bumesp syl BILIOpED
‘BlRAAULNG ' OUl ‘LBlY O UOISSIWIED UBLIILIM 2ij198ds
2yi INoulM LAPPIIC) LONINDOIdaY WILNIQIANOD

DNIMVHT SIHL ONIAIZZIH SNOSH3d 11V OL 3DILON



A\

ATARI

Lower Electrical Panel Assembly

Parts List
Figure 3

] A008611-01

Item Part Number Qty. Description

i 008183-01 3 Lower Electrical Panel

2 008181-01 1 Switch Bracket

3 008189-01 1 Transformer Small

4 008190-01 1 Transformer Large

5 64-01040402 1 4 Pos. Switch

6 16=-5152 3 Resistor 1.5K Switch

7 3A-MDA3502 3 Diode Bridge

8 29-065 2 Capacitor

9 29-066 1 Capacitor

10 3 Capacitor Holders (Supp. with item 8 & 9)

11 79-3202 8 Fuse Blocks

12 79-11803 1 Terminal Block

13 46-201102 s 1A Fuse
' 14 46-201202 2 2A Fuse

15 46-201302 3 3A Fuse

16 46-301102 1 10A Fuse

! L) A008325-01 1 Power Harness Assembly

18 A008927-01 1 Jumper Harness Assembly 22" Lg.

19 72-16048 6 Screw Pan HA. #6-32 x %" Lg.

20 75-046 19 Washer Split Lock #6

21 72-1808S 11| Screw Pan Hd. #8-32 x %" Lg.

22 75-028S 8 Washer Flat #8

23 75-048 11| Washer Split Lock #8

24 75-928S 8 Nut Hex #8-32

25 72-1004S 2 Screw Pan Hd. #10-32 x %" 1g.

26 75-040 2 Wahser Split Lock #10

2 72-1612S 3 Screw Pan Hd. #6-32 x 3/4" Lg.

28 72-1608S 10| Screw Pan Hd. #6-32 x 4" 1g.

o A Warner Communications Company

KPO20



¥ ombTg
OT0-26T800¥

ATquessy Taued J0309Uuc)

UONEIOAIOD BU) WO} LOISSIULIDTD UBLILIM IO UM

waweaibe uapum Aq ssajun josieyl Jalew 1oelgns Byl
10 pajuesh si Buimesp siy) adnpoidas 011ubii ou ‘asuas us)
-llam 8 UONRIOTIOY BY] JAPUN 2INIDBNUBW J0) pue pajeiod
-109U| EIY JO SIIPUBA AQ JUMDBINUBW Jo; Jdadxa '|0alau]
wed Aue 1o Buimesp siy) 8anpo.das 0] Jybu Aue Jou ‘uoalaw
UMOYS UONBULIDUI [B21UYD3) 10 uBisep Aue 0 Buimesp
8yl Jo Japew 12algns ayy ‘asn o) #susdy Jo W Jubu Aue
SJ9JSURI] O S13ju0d j0BIBL] V0ISSEssOd Jou idiadal saylBu
pue ‘panss: Ajjeucnipuod Aluc si Sumesp siyy BuIojED
‘@eaduung ou) ‘URIY O UOISSIWIAD USlilM D1j1Dads
Byl INOULIM UIPPIGIO; UOHINPOLEaY TYILNIQIINOD

ONIMVHG SIHL ONIAI303Y SNOSH3d 11V QL 3DILON

o_
O awnos

QD)

na Oe invoo

od

QR©)
&




$ 2anbTd

OT0-26T800Y
ATquessy Taued I0309UUC)

1

= -
o/ Oﬂm J \ © @ |\ [©
—_— T / T
== .--m’b‘ a.,m . - = _ f
et =

(e->ad) | O. ® O,
x..amy Ad n 2 S
®
. =
| o
|
los 30% ‘ <
e 4 S |
o / 1
i \
a8 “\\\ v /. ¥ v v
o Lt ® © ®
ETS A ® A ®
{vooaL) [
" N (1) _ _
ey
“ |
o ‘ |

L4 £

o

H_WWE o[

(ria?

UONEIOAICD By} WO UOISSIWIAE UBLILM JO YlIM
wawaaibe uapum Aq ssaiun jossayl Jolew 103lgns sy
10 pajuesh s Bumesp syl 8onposdes 01 1Bl ou 'asusa usy
-jum S UOIIRIODIOD BY] JEPUN BJNIJBJNUELW 10} pue pajesod
-103u| LElY O S:0pUaA AQ BinloejnueW JO) 1dadxa joaiay)
ued Aue 4o Buimesp sy 2anpoades o ybiu Aue sou 'uoaiay)
UMOYS UOHBWICUI [B21UY2d] 0 ubisap Aue so Bumesp
ayy jo Janew 128lgns ayl 'asn 0] asusdi| 40 ‘w Jybu Aue
$I3JSUBI] 10 $18JU0D j0BIBY) UOISSASSOd 10U 1dIB28: 1BulISU
pue ‘panss 4jjeuonipuod Ajuo 1 BUIMEID Siy| ‘BluIoHED
‘ajeaduung ou| ‘UELY jO UOISSIwsed udlum S11Dads
ayl Inoyiim uappiqioy uondnposdsy TYILN3IQIINDD

ONIMYHC SIHL DNIAIZD3H SNOSH3d 1TV OL 3D1L0N




Connector Panel Assembly

# I . Parts List

ATARI o ,
A008192-01C

Item Part Number Qty. Description
1 008031-01 1 Connector Panel

2 AQ08177-01 ! Card Cage Assembly

3 78-06001 3 Heat Sink

On early F-1 units, serial numbers 0001 through 0600,
one common heat sink is used for TR1, TR2. and TR3.

4 34-2N3055 2 Power Transistor 34 2N3055

5 33-2N379 i Power Transistor 33 2N379

6 79-1A112 2 Terminal Block Magnum #309312

7 62-003 b Button Switch Grayhill #46-05-05

8 79-3202 2 Fuse Block

9 78-2633 1 Grommet Rubber

10 72-5206 6 Screw Hex Hd. 10-32 x 3/8 Lg.

1 1 72-1606S 10 Screw Pan Hd. 6-32 x 3/8" Lg.

12 72-1608S 12 Screw, Pan Hd, 6-32 x % Lg.

13 75-040 6 Washer Split Lock #10

14 75-046 16 Washer Split Lock #6

15 75-9218 6 Nut Hex 10-32

16 75-9268 16 Nut Hex 6-32

17 78-16008 3 Sil Pads

18 72-1408S 14 Screw Pan Hd. #4-40 x %" Lg.

19 75-014 9 Washer Flat #4

20 75-044 2 Washer Split Lock #4

21 79-014 3 Solder Lugs

22 75=-09012 6 Washer Shoulder #4 Teflon

23 46-201102 2 Fuse 1 AMP

24 75-924s8 14 Nut Hex #4-40

25 008329-01 A i Wire Harness

26 78-24001 A/R| Tie Wrap

27 007421-01 1 P.C. Board Assembly Cont. 1

28 007423-01 1 P.C. Board Assembly Cont. 2

29 007427-01 il P.C. Board Assembly Drive

30 007425-01 1 P.C. Board Assembly Sound

31 72-034 6 Washer Lock Ext. Star #4

32 72-036 4 Washer Lock Ext. Star #6

33 75-056 2 Washer Lock Int. Star #6

34 AMP Recept Series I Flanged 37 Pos. #206306-1

35 AMP Recept Series I Flanged 24 Pos. #206838-1

36 AMP Recept Series I Flanged 37 Pos. #206151-1

Note: Refer to F-1 Operations, Maintenance and
Service Manual, T™M-088, for breakdown of
items 27, 28, 29 and 30.
== ) KP020
© ~ wamer Communications Company Note: Items 34, 35 and 36 part numbers are

for later F-1 units beginning with
12 serial number 0601.



NOTICE TO ALL PERSONS RECEIVING THIS DRAWING

CONFIDENTIAL  Reproduction forbrdden without the
specific written permission of Atar Inc.. Sunnyvale
Califarma This drawing 1s only conditionally issued. and
ngither receipt nor possession thereof confers or transfers
any nght in. or license to use. the subject matter of the
drawing or any design or techmcal information shown
thereon. norany right to reproduce this drawing or any part
thereol. axcepl for manufacture by vendors of Atari Incor-
porated and lor manufacture under the corporation s writ-
ten license. nonight to reproduce this drawing s granted or
the subject matter thereof uniess by wntten agreement
with or written permission from the corporation

14

Crash Scene Mechanism Assembly
A008187-01 A
Figure 5




W N

ATARI

Crash Mechanism Assembly

Parts List
Figure 5

Note: On early F-1 units, serial numbers

0001 through 0600, piece parts of
this assembly cannot be replaced.
Replace entire assembly.

A008187-01
Item Part Number Qty. Description

1A A008483-01 1 Plate & Pivot Post Assembly

2 AQ008182-01 1 Cam Assy

3 AQ007670-01 1 Crash Scene Lamp Assy

4 A008489-01 1 Arm & Bushing Assy

5 008044-01 1 Crash Scene Motor

6 005333-01 ik Hub

i 007371-01 2 Switch Spacer

8 65-311C 2 Micro Switch, Cherry E22-00K

9 73-3003 1 Retaining 'E' Ring, .38 Dia Shaft

10 75=-4606 2 Scr Mach., Set, 6-32 x 3/16 Lg.

11 72-1407S < Ser Mach., 4-40 x 7/16 Lg, Pan HA.

12 72-1412S 4 Scr Mach., 4-40 x 3/4 Lg, Pan HA.

13 75-044 7 Washer, #4, Split-Lock

14 72-180€S 4 Scr Mach., 8-32 x 3/8 Lg, Par Hd.
’ 15 75-048 4 | washer, #8, Split-Lock

QA Warner Communications Company

15




9 2ambTa

O T0-0S0800W
ATqUESSY WSTURUDSH ORI,

I

3

‘UonRIOdiCD Ay} WO UOISSIWIAT UBlILIM JO YlIm
weweaibe uayum Aq ssajun joasayl Jeyew loafgns ayl
10 pajuelB s Buimesp siy) aonposdal 03 1ybu ou ‘asuadl| uay
-JM S UOHRIODIND B} JAPUN SINIBINURW i) pue pajesod
-107U| BY JO SIOPUBA AQ ainjoejnuew J0) jdaoxa joasay)
pied Aue 10 Buwmesp siy) @anposdas o) Jybu Aue sou 'uoaiay)
UMOYS UOTNEBULOJU [BDIUYDa) Jo ubisap Aue Jo Buimelp
2y} Jo Janew 10aigns 8yl '@sn 0} BSUBD)| 40 ‘Ul Jybu Aue
§48)SUBJ} 10 S18)JU0D J0BsBY} UOISSAsSOd sou 1d1edau JaylBU
pue ‘panssi Ajjeuoiipuod Auo 1 Buimesp Siul "BILIOHED
‘sleAduUNg OU| ‘pRIY 1O UoISSIWISd uBlILM J1j1Dads
3y} INOYLIM USPPIGIc) UONINPOIdaY TVILNIAIINOD

ONIMYHG SIHL DNIAIFD3H SNOSHId 11V OL 3DILON



A\

ATARI

Track Mechanism Assembly

Parts List
Figure 6

A008050-01
Item Part Number Qty. Description
¥ A008049-01 1, Arm Support Assy. — See Figure 7.
2 007684-01 1 Track Cam
3 007659-01 1 Track Spur Gear (45 teeth)
4
5 007679-01 1 Track Cam Retaining Plate
6 008051-01 Track Main Shaft Collar
7 A008590-01 1 Track Base AssY:
8
9 76-2390950001 1 Bearing Thrust NSK51100 (National Seal)
10
. 11
i
13
14 72-1828C 3 Screw, Pan Hd, 8-32 x 1 3/4
15 75-0185 3 Washer Flat #8
16 75-048 3 Washer Split Lock #8
17 75-918s 3 Nut Hex 8-32
18 75-0402 1 Screw Set 8-32 x % IG
19 008431-01 3 Spacer, CAM
20 75-07007 2 Washey¥ . Flat, .255 I.D. x .566 0.D. x .030 Thk
21 A008180-01 1 »|Motor Brkt. Assembly - See Figure 9.

* Piece parts of item 21 cannot be replaced
on early F-1 units, serial numbers 0001
through 0600. Replace entire Motor
Bracket Assembly.

A Warner Communications Company

17




L oamb1g
O TO0-6%7C800¥¢

ATquessy 3aoddng ury

=ckn

.

¥ do
mIIA _INOYS

202

o)

> &juo S Buimelp syl Bluaoeg
aRAAUUNG U] 'LRlY 0 UDISSIULSD ualluM Diidads
Bul INOUIM LAPHIQID] UONONPOICaY TYILNITIINDD
ONIMYHO SIHL DNIAIZO3Y SNOSH3d 117 OL 3DILON

18



N\

Arm Support Assembly

Parts List

ATARI s
A003045-01
Item Part Number Qty. Description
i A008048-01 1 Model Car Brkt. Assy. — See Figure 8.
2 A008048-02 1 Model Car Brkt. Assy. — See Figure 8.
3 007680-01 i Arm Support
4 007689-01 1 Arm Support Standoff
5 007682-01 2 Guide
6 72-1820S 1 Screw Pan HD. 8-32 x 1% Lg.
7| 72-18165 1 Screw Pan Hd. 8-32 x 1" Lg.
8 75-018sS 2 Washer Flat #8
9 75-048 2 Washer Split Lock #8
10 75-9188 2 Nut Hex 8-32
ol 008479-01 L Guide, Insert
12 75- 4006 1 Screw, Set, #10-32x 3/8" Lg
13 008480-01 2 Guide
75-07007 1 Washer, Flat, .255 I.D. x .566 0.D. x 030 Thk

oA Warner Communications Company

19




g =2anb1a
O XX-8¥0800Y

ATquessy j9voeld IeD TSPOW

¥V =0
m3iA Loy

uoHEsedioD BU) WO UOISSIWISD UM JO Yl
wawaaibie uaium AQ SSBIUN JORIAYL JBNEW 199IGNS AUl
10 pajuesb s Bumesp Siy) adnposdal 011ubu ou “asuadl| ua)
UM S UONLRIOAICD Sy) J3PUN JUNJIBINUEW JO) PUE POIRIOT
-302u| LRIY JO SI0PUSA AQ BUNI0RNUBW JO) 108DXD 03I
1ied Aue so Buimelp Siy) #onpoidas 01 1ybi Aue Jou ‘uoalayy
UMOYS UORWIOUI |RIIUYDA) Jo ubisap Aue Jo Buimelp
3yl o Japew j0algns ay) "asn 03 Asuadl| 10 “ul by Aue
SJ2JSUBI] IO SI8JU0D j0aJBY) LUOISSASSOd JOU 101333) Jayreu
pue ‘panssi Ajleuoiipuod Alua si Buimelp Siy) Blusope)
ajeshuung U ‘uUeBlY JO UOISSIWIRd ualluM DiIpdads
3yl INOUIIM UBPPIGIO; UONINPCIGaY  TVILNIAIANOD

ONIMYHO SIHL DNIAI3D3Y SNOSH3d 17 O 3D1LON

20



D JI\

Model Car Bracket Assembly

& Parts List
ATARI B
- A008048-01
Item Part Number Qty. Description 7
il 007681-01 Arm
2 007685-01 Model Car Brkt.
3
4 007688-01 1 Track Cam Standoff
5 76-161002 1 Bearing,Ball (National Seal NSK62 4Z)
6 73-3005 1 Retaining Ring 5133-15
7 72-1806S 2 Screw Pan HD 8-32 x 3/8 1G
8 72-1403S 2 Screw Pan HD 4-40 x 3/16 LG
9 75-018S 2 |Washer Flat #8
10 75-014S 2 Washer-Flat #4
' 11 75-048 2 |wWasher Split Lock #8
12 75-044 2 Washer Split Lock #4
13 75-918S 2 | Nut Hex 8-32
14 008058-01 1 Spring
15 75-07008S ik Washer Flat,161 I.D. x,3750.D x.,030 Thk Steel
16 75-016S 1 Washer, Flat #6
i b 75-046 1 Washer, Split Lock #6
18 75-9168 1 Nut, Hex #6-32
19 A008390-01 1 Competition Car Assembly

o A Warner Communications Company

21




AN

Model Car Bracket Assembly

" Parts List
ATARI Figure 5
A008048-02
Item Part Number Qty. Description
I 007681-01 1 Arm
2 007685-01 1 Model Car Brkt
3
4 007688-02 1 Track Cam Standoff
5 76-161002 i Bearing,Ball (National Seal NSK6247)
6 72-1810S i} Screw Pan Hd 8-32 x 1 3/8 Lg.
7 72-1806S 2 » o W x 3/8 Lg.
8 72-1403S 2 i i " 4-40 x 3/16 Lg.
9 75-018S 2 Washer Flat #8
10 75-014s 2 b " 44
il 75-048 2 . Split Lock #8
12 75-044 2 b e "o#4
13 75-918S 2 Nut Hex 8-32
14 008058-01 1 Spring
15 75-07008S k Washer, Flat, .16l I.D. % .375 0.D. x .030 Thk
16 75-0168 i1 Washer, Flat, #6
15 75-046 1 Washer, Split Lock, #6
18 75-916S L) Nut, Hex, #6-32
19 A008390-02 1 Competition Car Assembly

QA Warner Communications Company

22




6 9INbTI
a T0-08T800Y%
ATquessy 3eyoeId JOJOW

— e A s .

Ly<S'

LTI

Q)adzmz

uoNRINdI0D Y| Wos; UeISSIwaad USTHIM 10 Yl
wawaaibe uanum Ag ssajun joasawy J3ew 133igns Byl
10 pajuesb 1 Buimesp S1YL9IND0sSe) 01 1YBL ou 'asuadl us)
WIMS U 30d100 ayi J2PUN JINLIEYNLUBW IT) PUB pajBICT
10 W J0 si0puea AQ 21108 NUEL J0) 1dadxa jomien
ed Aue so Buimesp i) 320p0sdal) 01 W B1 Au jau uossay;
UMOYS UOHBWICHI [E21LydaL 40 ubisap Aue Jo Buimesp
aul jo sanew 0algns ayl asn o1 25Wes!| 40 'wi ybu Aue
SIQJSURI] 10 SIBHUDD jORIAYI UOISSASSOd Jou 1d1adau Jpynay
pue panss: Aeuoipuca Ajuo s) Buimeip Siyl BIuioje)
sjgaduung oup ‘uely JO uoiIssiwLRd uBluM J1ioads
8yl INOYLIM UBDPIQIO| uonoNpoaday YILNIQIINOD
ONIMVHG SIHL DNIAIZD3H SNOSHAd 17V OL 3D1L0N

24



N\

ATARI

Note:

Motor Bracket Assembly
Parts List
Figure 9
On early F-1 units, serial numbers
0001 through 0600, piece parts of
this assembly cannot be replaced.
Replace entire assembly.

A008180-01

Item Part Number Qty.

Description

1 |A007687-01
2 008041-01
3 008042-01
4 007658-01
5
6 008057-01
7) 73-3004
8 75-4806
9 75-928S
10 75-4802
' 11 72-1806S
12 75-048
13 009170-01

w

L N N

Idler Gear Standoff Assembly
Motor Track 45 RPM 12 VDC

Motor Competition Car 18 RPM 12 VDC
Track Spur Gear (18 teeth)

Shaft Track Motor

Retaining Ring (Truarc 5133-75)
Screw Set 8-32 x 3/8 1G

Nut Hex 8-32

Screw Set 8-32 x % IG

Screw PAN HD 8-32 x 3/8" Lg.

Washer Split Lock #8
Adapter, Drive Gear

oA Warner Communications Company

25




0T =InbTg
O T0-L¥0800¥
ATquessy 3xoddng dureT spexy,

-~

Wanh

aonz(e

Gl

UONEIOCI0D BYL WOl UOISSILLAD ULLM JO Yim
juawsaibe uanum 4q sseiun joasayl sanew 1oeigns ay
10 pajuesh si Bumesp syl asnposdas o1 1y ou 'asuadi ual
-11dM 5 uoIeI0dioD By} Japun ainoenueWw 10} pue pajesod
-102Uj |IBlY JO SJopuaA AQ 3inj2ejnuew 10} idaoxa ‘joasayl
ped Aue 10 Buimesp syl asnposdas o) Jubiu Aue sou uoasayl
UMOUS UONRWIOJUI jB3IuYyda) Jo ubisap Aue Jo Bumeip
ay o 1apew poalgns ay) ‘asn 01 asuad)| Jo ‘W ybu Aue
SIDJSURA] IO 5IBJUOD |0BIBY} UCISSASSOD JOU 1dIBIAI JBYIBU
pue “panssi Ajjeu uod Aju 51| BuIMBLD SIG] BILIOHIED
ajeAfuung ' ou] uBlY JO UQISSIWIBE uBjuM 21)iDads
Ul INOLIIM UBPPIQID| UONANPoIdaY TWILNIOIANOD
ONIMVHC SIHL ONIAIZD3Y SNOSHId 17V OL 321L0N

26



N

ATARI

Track Lamp Support Assembly
Parts List

Figure 10

A008047-01

Item Part Number Qty. Description
1 007694-01 il Car Display Brkt.
2 A008037-01 i | Car Image Support Assembly
3 AD07667-01 1 * Track Lamp Assy. — See Figure 11.
4 007695-01 1 Top Bearing Plate
5 007696-01 D Botttom Bearing Plate
6 007698-01 2 Bearing
& 007699-01 L Collar
8 A008046-01 ) Sensor Assy. - See Figure 12.
9 72-1006S 1 Screw Pan HD. 10-32 x 3/8 Lg.
10 72-1806S 2 Screw Pan HD. 8-32 x 3/8 1Lg.
i 1 75-0218 1! Washer Flat 3/8 I.D. x .72
12 73-0112 11 Cotter Pin .062 DIA 3/4 1g.
13
14

' 15 72-4004 1 Screw Set 10-32 x % Lg.
16 75-0108 i Washer Flat #10
17 75-018S 2 Washer Flat #8
18 75-040 i} Washer Split Lock #10
19 75-048 2 Washer Split Lock #8

* Piece parts of item 3 cannot be replaced

on early F-1 units, serial numbers 0001
through 0600. Replace entire Track Lamp
Assenbly.

@A Warner Communications Company

27



1T ®mbta
OT0-L99L00Y
ATquessy dureT spoeIr

uonesodion ay] WoJj UoISSILIBD USTILIM JO Ylim
wewaaibe uajium Ag ssejun josioyl Jenew joalgns ayl
30 pajuesb s Buimesp siyl aonposdad o3 WyBis ou ‘asuadi uay
# S UO(BIOCIOD BU) JBPUN 2UNI28NLEL 1O} PuUB pajRiod
-102U| LBLY JO Si0pUBA AQ SINJIE NUBW 10 1dadxa "josiay}
uedAue o Bumelp siy axnposda ol 1ybii Aue sou ‘ucasay)
UMOUS UOIeULIOjUl [B21uyDd) 4o ubisep Aue Jo Bumesp
ays jo Jenew joalgns ay; 'asn o) 8suadl Jo ‘w ubu Aue
S18jSUBl) 10 SiBJu0I joasBY) uaIssassod Jou 10adas Jaullau
pue ‘penss: fjleucipuod Lluo s1 Bumesp siy) eRluioED
ajeafuung “ou) 'ely jo uoissiwsad ualum Siidads
B8y} oYM uappIqIa) uonanposday CTYILNIQIINGD
ONIMYHEC SIHL SNIAIZD3H SNOSH3d 1TV OL 320N

28



AN

ATARI

Track Lamp Assembly
Parts List
Figure 11

Note: On early F-1 units, serial numbers

0001 through 0600, piece parts of

this assembly cannot be replaced.

Replace entire assembly.

A007667-01
Item Part Number Qty. Description

1 007665-01 1 Track Lamp Brkt.
2 007666-01 1 s " Holder
3 A007668-01 1 Lamp Socket Assy
4 70-4101 1 Lamp 100W
5 72-1406S 4 Screw Pan Hd 4-40 x 3/8 1g.
6 72-1416S 1 " wow ml g
7 75-044S 12 Washer Split Lock #4
8 75-9145 7 Nut Hex #4
9 72-1410S 2 Screw Pan HA 4-40 x 5/8 Lg.
10 79-11 X02 1 Barrier Terminal Block (Magnum 103102)

°A Warner Communications Company

29




ZT oabtg

g T0-9¥0800¥
ATquessy I0susg

r©

Ne=igy

Qo2 ¥ (L
Qo2 2 (&)~

QO3I2Z2 ¢

Qo322

LOIEI00I0Y Byl WO UOISSIWISD UBLUM JO Ylim
wawaaibe uayum kg ssajun j03IaY) Jenew 198lgns aus
40 pajueib s Buimeip syl 82nposdas 01 1ubu U '8sUadI| LY
1 S UOIEI0C;0D B} JAPUN 22NJIBJNUBLW 10 pu pajelod
J0DU| LIBLY JO SIODUBA AQ INIDBINUEW 10} 1080%D j03IBY)
(ied Aue 50 Buimeap 1y 2anpasdas o) 1yBu Aue Jou ‘uoaiayl
UMOUS UOHBLLIO [B21uY23) so ubisep Aue 1o Buimesp
2yl |0 Jayew joalgns ayy @sn 0} a5U8dI| 40 'ut Wbl Aue
$18)SUR] 10 SIJHUDD j0IBY] UOISSASE0d JOU wdasas sauliau
pue ‘pansst ARUONIPUDS Aluo $1 Bumesp SIUL BILIOHED
SlEAAULNG “IU] CLRIY O UOISSILIAC UM a1jaeds
ayl Inoulw LappIqo; uonanpoiday YIANIOIINOD

ONIMYHD SIHL DNIAIZOIH SNOSHId 17% OL1 3DLON

QX0

30



W,

ATARI

Sensor Assembly

Parts List
Figure 12

£008046-01 B

Item Part Number Qty. Description
1 007697-01 il Sensor Brkt.
2 008175-01 1 Sensor Backplate
3 008176-01 i Sensor Frontplate
4 38-CL907HL 3 Photocell
5 72-1408S 2 Screw Pan Hd. 4-40 x % Lg.
6 72-1406S 4 Screw Pan Hd. 4-40 x 3/8 Lg.
7 75-014sS 8 Washer Flat #4
8 75-044 4 Washer Split Lock #4
9 75-914s 6 Nut Hex 4-40
10 79-014 2 Solder Lug Flat #4

ol\ Warner Communications Company




€T =mbta
a T0-L8E800Y
ATquessy Toued AeTdsSTQ JUOILI

BAE S VLS
(OISl
L

ALIBVYID BOa
JAAOWIY SdWYID @J _‘_.
|

FNDYD SSANYTH

UOIEI0dI00 Y] WO UOISSIVUGT UBIILIM 4O LIim
wawsaibe uaum Ag ssejun josisyl Jellew 1a8lans ey
2 upmeIp S1y1 aanpeidal o) 1ubi ou asusi| ua)

210103 Y] J8pUn SiNPBINURLW JO) pue pajeiod
BlY (O SI0puaa AQ sinIRjNUBW 10j |daoxa ' josIBY)
'} 10 mEIP SIYL #anpoadas o 1ybis Aue sou ‘'uoaisy)
UMOYS uonBuwLOju [EDuYDe] 10 uBisep Aue 10 Buimeip
syl w aslgns ayi asn o] asuani Jo ‘ul bl Aue
LFETE $18jU02 jOoMBY] UDISSDSS0 JOU 101308 JaUlIBU
pue ‘panssi Ajeuciiipuod Auo st Buimelp siyy ‘Blusoje)
aieaduung  ou) ‘uely J0 uoissiwusd uaium 2ipads
ayl oylm uappIqIo) ucusnposday TVILNIQIINGD
ONIMYHE SIHL ONIAIZOIH SNOSHId 17¥ OL 301L0N

32



P,

Front Display Panel Assembly

Parts List
ATARI .
A008387-01
Item Part Number Qty. Description
1 008034-01 1 Front Display Panel
2 A008054-01 1 Fuel Gauge Mech. Assembly - See Figure 14.
3 008017-01 i Lamp Box Weldment
4 007999-01 il Fluorescent Lamp Brkt. (Right)
5 008000-01 i f Fluorescent Lamp Brkt. (Left)
6 AQ08971-02 1 Fluorescent Light Assy
T 48-001 1 Speaker 8" 8 OHM
8 007710-01 i Lamp Box Cover
9 82-6808 10 Screw Wood RH #8 x = Lg.
10 72-1806S 4 Screw Pan Hd. 8-32 x 3/8 Lg.
11 75-018S 16 Washer Flat #8
L2 75-048 10 Washer Split Lock #8
13 75-918S 2 Nut Hex8-32
14 82-6808 4 Screw Wood RH #8 x % Lg.
15 A008324-01 1 Score Panel Harness
16
17 008705 i Grill Cloth
’ 18 007223-01 4 Plex Front
19 29-040 1 Capacitor .lmf
20 10-5221 1 Resistor 220 OHM
21 70-12120MB6 ¥ Lamps (Mini Bay)
22 79-4316 ¥ Lamp Sockets (Mini Bay)
23 A007429 X Score Board F-1 Assembly P.C. Board
Note: Refer to F-1 Operations, Maintenance and
Service Manual, TM-088, for breakdown of
item 23.
24 79-4351 2 Replay Lamp Sockets
25 70-171070 2 Replay Lamps (Candleabra Bulb G.E. 7C7)
26 82-64C8 3 Screw Wood #4 x % Lg.
27 82-6608 2 Screw, Wood #6 x % Lg.
28 72-1408S 8 Screw, Pan Hd. #4-40 x % Lg.
29 75-9145S 8 Nut Hex #4-40
30 62-003 1 Reset Switch
e fi | 72-1816S 4 Screw, Pan Hd. #8-32 x 1" Lg.
32 75-07021 10 Washer Nylon Blk #10
33 72-3618S 6 Screw, Flt. Hd. #-32 x 1 1/8 Lg.
34 82-8814 4 Screw, Button Hd. #10-32 x 7/8 Lg.
35 75=910S 4 Nut Hex #10-32
36 005419-01 1 Speaker Grill
37 75-9168 6 Hex Nut, 6-32
* Piece parts of item 2 cannot be replaced
on early F-1 units, serial numbers 0001
' through 0600. Replace entire Fuel Gauge

S
° A Warner Communications Company

Mechanism Assembly.




A aaee ¥

‘ pT oaImbTd

D T0-¥S0800¥
ATquessy wusTtueyosy abnes Tong % (

Qo3ace

<

Q32 b §

Q033 2

uonei0dioD ay) WoJj UOISsIWIad UBLUM JO Uim
uswaaibe ualium Ag SSBIUN jodsayl Jajew joalgns avy)
10 payueib 51 BumeIp SIy) 8anpaidai 0} Jubu ou asuadI| ua)
-JiM § UDIRIDGIOD BL] JBPUN SiNJIRNURLW J0j pue pajesod
i02U] UBY jO SJI0PUBA AQ AINOBJNUBLW 10} jdaIxXa jOBIBY)

jied Aue so Buwesp siy aanposdas o) Jubu Aue sou "uoaiay)
UMDYS UONBWLOjUI [BDIUY3S) 10 ubisap Aue 0 Bumeip
8yl Jo Jajew 1o8lgns ay) asn aj asusdl| 10 ' Jybu Aue
SIBJSUBI] IO SIBjUDD JOBIBY] UCISSESSO JOU 101928) JaLIIIU
pue 'panssi £)|BUCIPUOD Ajuo §I BuimBID SIY] 'BiUIO}IED

BBAAULUNG DU ‘uBly JO uOISEBIWIAd ualiuM Jpdads
a4yl INOYIA UBPPIGIO) UOKINPOIdEY TVILNIAIINGD
ONIMYHO SIHL ONIAIZO3Y SNOSH3d 17V OL 3D1LON

34



N\

ATARI

Fuel Gauge Mechanism Assembly

Parts List
Figure 14

On early F-1 units, serial numbers
0001 through 0600, piece parts of
this assembly cannot be replaced.
Replace entire assembly.

7 A008054-01
Item Part Number Qty. Description |
1 A008386-01 il Fuel Gauge Weldment
2 008045-01 . Timing Motor
3 007371-01 1 Switch Spacer
4 007664-01 1 Fuel Gauge Gear, 18 teeth
5 007663-01 i Fuel Gauge Gear, 20 teeth
6 007675-01 1 Fuel Cauge Blank
7 008004-01 1 Pointer
8 008005-01 I Pointer HUB
9 008003-01 1 Timer Cam
10 008016-01 1 Pointer Shaft
' 11 008015-01 4 Fuel Gauge Standoff
12 65-311C 1 Switch, Micro (Cherry #E22-00K)
13 72-1628S 4 Screw, PAN HD 6-32 x 1 3/4 1G
14 72-1605S 2 Screw Pan HD 6-32 x 5/16 1LG
k5 72-1406S 2 Screw Pan HD 4-40 x 3/8 IG
16 75-4610 4 Screw set 6-32 x 5/8
17 72-1409S 2 Screw PAN HD 4-40 x 9/16 LG
18 75-016S 6 Washer Flat #6
19 75-014S 4 Washer Flat #4
20 75-046 6 Washer Splitlock #6
21 75-044 4 Washer Splitlock #4
22 75-916S 6 Nut HEX #6
23 75-914s 2 Nut Hex #4
24 008174-01 1 Fuel Guage Pointer Spacer
25 | 76-080202 2 Bearing (Thomson 2L2-FF)
D

0 A Warner Commumicabons Company

35




‘ 6T ambta
a T0-vEZLOOY
ATauessy stssey) 3 Apog I1e)

N7 MIIA aomb
YN oo

02\

oun: @EE-

@. k W v

UOIBIOCI0D 8l Wwoyj uossiwiad uaijum jo Ylism
juawaaibe usyium Ag ssajun josuay; sepew 1oeigns ayy
10 pajuesb si buimeip siy) 3anp0.d8s 011461 OU ‘asuadl| uap
-1 S UONEIODIOD BYL IAPUN MINDENUEW IO} Pug pajesad
-1G0U] LELY |0 SI0DUBA AQ INIOENUBW J0) 1dadxa "joasey;
ued fue o Buimesp siyi 8anposdas 01 1yBu AU jou ‘uoaISY}
uMoys uanewojul [eauysa) o ubisap Aue so Bumesp
2y} jo J8ijEW 1281gNs AUl "ISN 01 @5UADN| 4O ‘W
EFETE S19JU0D j0RIBY) UDISSRSSOd J0u Jdiasi
DUE ‘Pansst Ajeuoiipuod Auo S Bumeap sy -
‘2EAMUUNG DUl ‘uElY JO U0ISSIWIBd uallUM Dipads
Yl INOYIIM USDRIGIOY ueNINpOIdaN TVILNIQIINGD

ONIMYHG SIHL ONIAI3D3H SNOSHId 17 OL 3DILON




AN

Car Body and Chassis Assembly

“lrr]ukﬁzl Parts List
Figure 15
A007234-01

Item Part Number Qty. Description

1 A007214-01 1 Chassis Assembly

2 A007237-01 3 Car Body Assembly

3 A007247-xx 1 | Speed Change Assembly — See Flgure 16.

4 A007236-01 ik Coin Box Assembly

5 A007218-22 1 Instrument Panel Display

6 AQ007218-XX 1 |Steering Column Assembly — See Figure 17.

o A007230-01 ]: Modified Foot Pedal Mounting Assembly

8 007209-01 i Foot Pedal Shield

9 007233-01 i | Speed Change Cover

10 75-99090006 8 Well Nut, Blind Fastener

11 82-8014 4 10-32 x 7/8" Lg. Button HA Screw

12 15-07021 6 Nylon Washer (Blk) #10

13 72-5524 1 %-20 x 1%" Lg. Hex Hd. Screw Mach

14 75-0455 5 |% Lock Washer

15 82-8508 6 %4-20 x %" Lg. Button Hd Screw

16 75-07029 6 %-Nylon Washers Black

i Iy 72=-5212 4 10-32 x .75" Lg. Hex Hd Screw Mach

18 75-010S 17 #10 Flat Washer

19 75-040 14 #10 Lock Washer

20 82-8016 2 10-32 x 1.00" Lg. Button Hd. Screw

21 73-77001 19 Rivet, Pop 1/8 x 3/8" Lg.

22 72-5510 4 |%-20 x 5/8" Lg. Hex Hd. Screw

23 72-1024sS 1 10-32 x 1.50" Lg. Screw, Mach, Pan Hd4.

24 72-5210 5 10-32 x 5/8" Lg. Screw, Hex Hd4.

25 72-5528 1 Screw Hex H4 %-20 x 1 3/4 Lg.

26 75-9158 1 Nut Hex HA. %-20

27 75-3012 4 Screw Flat Hd. 10-32 x 3/4 Lg.

28 007218-21 3 Plex Retainer

29 75-9108 4 Nut Hex Hd. #10-32

30 72-6812 3 Screw Self Tapping #19 x 3/4 Lg.

31 007654-01 1 Harness

32 007653-01 3 Allen Wrench Set

33 007655-01 1 Spare Light Bulb E-12, 110V, 10W

34 A007235-01 1 Seat Assembly

35 007218-01 1 Steering Wheel

36 007218-02 1 Shaft Hub

a7 007218-03 1 Steering Wheel Hub

38 007218-04 3 Retaining Screws

39 007218-05 i | Hub Plate

40 AQ07541-XX i | Packing Container

on early F-1 units, serial numbers 0001
through 0600.

* Piece parts of item 3 cannot be replaced

Replace entire Speed Change Assembly.

°A Warner Communications Company

37



9T =ImbTd
¥ TO-T6T800V
ATquessy =buey) poads

u0iRs0dI00 BYI WO UOISSIWIEd UBLILIM JO Yim
lwawaaibe uanum Ag ssajun josiayl Jallew 12algns ay)
10 pajuesl s1 Bumelp sy} 8anpoadas 61 1y6u ou asuadi| uay
-lim S UOHEI0dI0D By} JAPUN SUNJIBJNUBW JO) pue paielod
-102u| 1Bl JO S10PURA AQ SiMORINUEW 10} 1d8IX8 ORI
wed fue jo Buimeip syl 2onpoudas o) jybu Aue Jou 'uossay)
uMoys uoiRWIOU [B1Ys3) o ubisap Aue s0 Buimesp
au) ;o Janew Joalgns ayj ‘asn o) asusdl| 40 'w ubu Aue
$J2JSURJ) JO 813judD jOAIBY} UCISSASSOd JOU Jdiadal sayyiey
pue ‘panss Ajeuonipuos Alua 5| Bumeip siy) BILIORD
ajeshuung aup uely jo uQissiuwad UaLLIM D1jDads
ayj INoylm UBPPIGJO) uonanpoiday VYILNIQIINGD

ONIMYHC SIHL ONIAIZO3H SNOSH3d 11V OL 3DLLON

Q032 2

38



W\

ATARI

Speed Change Assembly
Parts List
Figure 16

Note: On early F-1 units, serial numbers 0001

through 0600, piece of this assembly
cannot be replaced. Replace entire
assembly.

A008191-01
Item Part Number Qty. Description
1 008020-01 1 Gear Change Top Plate
2 008013-01 1 e " L " Insert
3 008019-01 1 i & Retaining Plate Weldment
4 008007-01 1 2 i Handle Weldment
5 008002-01 1 " 2 Switch Brkt
6 008014-01 1 ! L Brkt
7 008008-01 2 Roller Brkt
8 008006-01 2 Roller
9 008009-01 2 Roller Shaft
10 007373-01 X Shaft - Thrust Control
13 73-3002 2 Retaining Ring (Pic Z3-2)
12 72-1006S 2 Screw Pan Hd 10-32 x 3/8 Lg.
i 72-1408S 4 Screw Pan HA 4-40 x 9/16 Lg.
14 72-1805S 2 Screw Pan Hd 8-32 x 5/16 Lg.
' 15 75-0208 2 Washer Flat #10
16 75-0288 2 Washer Flat #8
1 75-040 2 | Washer Split Lock #10
18 75-048 2 Washer Split Lock #8
19 75-044 6 | Washer Split Lock #4
20 75-920S 2 Nut Hex 10-32
21 75-928S 2 Nut Hex 8-32
22 008382-01 il Spring
23 65~-011¢ 2 Micro Switch
24 007372-01 1 Spring Pin - Thrust Control
25 007535-01 3 Retainer - Compression
\

o A Warner Communications Company

39




LT 2anbTd
a T0-090800¥
Arquessy wmTo) butissig

=

{

I

=

.

=)

uoNeIedI0D aUl WOJ) U0ISSIWIAd UBIILM IO YlIM
wawaabe vanum Ag ssajun joasay) sayew Joafans ay
1o pajuesb siBuimesp siy) aanposdai oy Jybu ouasuai uay
<1 S UONRIODIOD 3Y) JAPUN 24NJORINURLW 1O} PUE pajeiod
-102U| UELY JO SI0pUBA AQ 21MDBjNUBW 10} 1d3IXE |OBIBY)
ued Aue o Bumesp syl aonposdas 01 Jybis Aue sou 'ucaiayy
UMOUS UOIBWIOJUI [BD1UYDa) Ju ubisap Aue Jo Buimeip
ays jo sanew joalgns ayl ‘asn o) asuaoi 0 "w Jybu Aue
SI3)SURI] JO 548)U0D JOBIBY] UDISSASSOU JOU (d13281 JaylIeU
pue ‘panssi &|[BUoIpuos Auo 51 BuIMeIp SIy| BILIOHIED
Jeakuung ou| ‘UBLY JO UCISSIWIAD uallum J1jiDeds
aul Inoyim uapPIQIO; uenInpoiday TVILNIQIINOD

ONIMYEQ SIHL ONIAI3D3H SNOSH3d 1V Ol 3D1L0N

40



AN

ATARI

Steering Column Assembly
Parts List
Figure 17

DASHBOARD ,sILLSC R EERN

A008060-01

Item Part Number Qty. Description

1 A008178-01 1 Steering Rack and Pinion Assembly

2 007705-01 | Steering Wheel Hub

3 007700-01 1 Steering Wheel Spacer

4 Q08701-01 | Steering Wheel, MODIFIED

5 72-8716 3 Screw, Socket H4, 5/16-18 x 1"

6 72-8514 3 Screw, Socket Hd, %-20 x

7T 75-043 3 Washer, Split Lock, 5/16"

8

9 72-4010 2 Screw, Set, 10-32 x 5/8 Lg

10 QOT7872-01 |

' °A Warner Communications Company

L1l




8T =InbTg
O T0-0¥ZLOOY
ATquessy Teutd PooH

UONBICAIND 3] WO UQISSIWIBC ua)
wewssibe uanua Ag SSEIUN JoBIOYL JOLBW
10 pajuesl s Bumesp sy) 8onposdas ol ubu ou asusdl| us)
“ILM § UDIBIOCIO0I BUJ JBPUN 2INLDBINUBLW J0) PUE palRiod
-100U| LIBIY O 8,0pusA AQ injoR|NuUBW: J0j 108%a Joaiay)
Hed fue 1o Bumesp siy) 99npoadal o) Jubu Aur Jou udasayy
UMOYS uonewsopu) 1Ba1uyda) 40 ubisap Aue so Buimeip
Byl jo sanew 198lgns ayy '#sn 0} #SUBdN| 40 "ul bl Aue
S1@)8uUB SO SIBJUDD JOBIAY} LOISSPSSOD JOU 10IBD3I JAYJIAU
pue ‘panss) A|jeu u02 uc 51 Bumesp syl BluojED
‘ajeAluUNg 3U| uBly JO UCISSIWISD LALLM D1)IDacs
BYl INOUIIM UAPRIQIO; UGNINPOoIdaY CTWILNTOIINOD

ONIMYEQO SIHL DNIAISOFH SNOSHId 1V OL IDILON

%Q ﬂ/ﬁ MIIN

agoaa e (G

42



8T aanbtg

O TO-0¥ZLOOY
ATOuessy Teutd pooH

IR

ET R

UOIR000S Yl W) UOISSILIBT LALLM IO Ulim
wawsdibe ualium Ag ssajun josisyl Jajlew 1dalgns aul
0 pajuesBsi Buimesp siyi8anposdal oy Jubii ou esuadijua)
-iM 8 UOBI0dI0D Byl J8PUN @JNIDRJNUBLW i0) puk pajeiod
-103u| 11y O SIOPUSA AQ 24NIJBJNUBW 4O} 1080X3 j0AI8U]
ied Aue so Buimesp 51y 32nposdes o) Jubis Aue Jou uoaiayl
UMOYS UONBWIOU [BI1IuUD@) 40 ubisap Aue so Bumeip
&yl jO Janew 128igns ayl asn o) asuadi| 4o ‘w Jybu Aue
$43)5UBJ| JO Si8JUDD |0BIBY] UCISSISSOT JOU J0IRDA JAYLBU
pue panssi uoIpuod Aju s BuimeID Siy| BiuiOjED
21enkuuns  Jul LEBIY JO0 UOISSIWIAD LALLM D1)199ds
AUl INOYIIM LIPDIGIO; LOONPaIdeY TYILNIQIINOD

ONIMYEC SIHL DNIAIZO3Y wZEAJ( Q1 30110N

43



AN

ATARI

Hood Final Assembly
Parts List
Figure 18

A007240-01
Item Part Number Qty. Description
1 A007239-01 i Left Side Hood Panel Assembly
2 A007239-02 i Right Side Hood Panel Assembly
3 007220-01 X Top Hood Panel
4
5 007153-01 2 Top Hood Support Attachment
6 007139-01 1 Hood Main Supprot-Weldment
7 007154-01 1 Top Hood Support - Weldment
8 007154-02 1 Top Hood Support - Weldment
9 72-5216 4 Screw Hex HA 10-32 x 1.00" Lg.
1€}
11 75- 18085 8 Screw Pan Hd 8-32 x %" Lg.
12
13
14 75-040 2 Washer Split-Lock #10
15 75-919 2 Nut Hex 3/8 x 16
16 75-9108 4 Nut Hex #10
17 A007542-XX 1 Packing Container

@A Warner Communications Company




N

ATARI

ATARI INC 1265 BORREGAS AVENUE, PO. BOX 9027, SUNNYVALE, CALIFORNIA 94086 « TELEPHONE (408) 745-2000 « TELEX 35-7488

o A Warner Communications Company



